P AREAR S Q/JK14-2004
Standard code of the products: Q/JK14-2004

| [l il

JACK SEWING MACHINE

HTTP://WWW.CHINAJACK.COM |

w7 43 2NANAR fn & ik 2 ol

NEW JACK SEWING MACHINE CO.,LTD.

@ 2 FHudk(Address of Company):
AMTRIIENIZREI5S
No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C

L) P & & (Domestic Trade Department) :
HiE(TEL): 0086-576-88177788 88177789
£ H(FAX): 0086-576-88177758

@® [E# &(International Trade Department):
HiE(TEL): 0086-576-88177782 88177774
£ F(FAX): 0086-576-88177787

@ LigBEsRAbbiE (The address of Shanghai office):
LiBWEEKT7888853-28
Room 53-2 No.7888, Lianhua Road, Shanghai
B iE(TEL):86-21-34223801 34223802
t£H(FAX):86-21-64800512

® RBEFRFEIE: 8008576858
http://www.chinajack.com

@ HENFES, BERGEA, REhH.
You will be not informed if the file has been revised. Please set sample as standard.

® 2007TETRME

ISDQUGI'EWE CG ARESHALE FiEEF

TR Az LI

JACK SEWING MACHINE

|  HTTP://WWW.CHINAJACK.COM |

S
—




CONTENTS

B X
1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)......ovuueiiiinnanennnn.. 1
Sk - SMRERMSE (D
2. FRAME & MISCELLANEOUS COVER COMPONENTS (2). ... .vuuviiuneiiinaennnnn. 3
Sk« SMEEE M (2)
3. MAIN SHAFT COMPONENTS. .. ...ttt et e et 5
A
4. HOOK DRIVING SHAFT COMPONENTS. . ...ttt eeiiiaeeeeiaeeenanns 7
TREEE
5. PRESSER & FEED COMPONETS. . ... ..ttt e e e e e e e 9
FJ » &R
6. NEEDLE BAR ROCKING COMPONENTS. . . . e et eeeieeeeeiaeeeeienns 11
ErFF RSl
7. NEEDLE THREAD TRIMMER COMPONENTS. .. ...\ttt eiinnnnnn. 13
EEILRE
8. BOBBIN THREAD TRIMMER COMPONENTS. ... ..ot eeiiiaeeinnnnnnn 15
T EYLHRE
9. CLOTH CUTTING KNIFE COMPONENTS. .. ..ottt eiiiaaeiienne, 17
DI
10. TABLE COMPONENTS. . . . .+ ettt ettt e et e et e et e eeeaenes 19
G
11. CONTROL BOX COMPONENTS. .. ...ttt et ee e eeeeanne 21
LA A
12. OPERATION BOX COMPONENTS. . ...ttt eeiiiaeeeeiiaaeeannnen 23
BAEmARR A
13. WIRING DLAGRAM. . ... eetttt ettt et e 25
LR AC 2
14. ACCESSORTE PART COMPONENTS. ... ...uueeiiteiiineeeiiaeaennnnnn 27
By 1
15. THREAD STAND COMPONENTS. . . ...ttt ee e e e e eeeaene 29
RGBT
16. EXCHANGING PARTS. . ..ttt ettt ettt e et e et e eeaaenes 30
RIFM
17. SPECTAL SPECIFICATIONS COMPONENTS. .........ccuuuieiuinnnnennnn.. 31

REPR R AR A



1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)
ks ShaE A (1)




5 ba sy #5 i HE
NO Note Part NO. A Description Qty
1 41301010 bR UPPER COVER 1
2 413511002 RET SCREW 7
3 41301002 e iR LEFT COVER 1
4 413511002 HRET SCREW 2
5 41312001 ZE i B LEFT COVER B 1
6 413511002 BRET SCREW 4
7 41312002 PREAT LRI THREAD TAKE UP LEVER COVER 1
8 413511002 HRET SCREW 1
9 41301003 T AR FRONT COVER 1
10 413511002 k] SCREW 3
11 41301004 FAL AR MOTOR COVER 1
12 413511003 BEETM5 X 16 SCREW M5 L=16 4
13 41312003 sl [ s 2 LUBRICATING OIL WICK STOPPER 1
14 413513003 J2ETMA X 6 SCREW M4 L=6 5
15 41312004 JEiEtR REAR_COVER 1
16 413511002 HRET SCREW 4
17 4130100500 B4 bR 4L HOOK OIL SHIELD COVER COMPL 1
18 413513001 PRETM5 X 6 HEXAGON SOCKET HEAD SCREW M5X 6 2
19 413530007 SEAMRET STUD 4
20 413513008 ST 1 SCREW 4
21 41330001 FH AR INT PCB ASS’Y 1
22 41330002 P 5 A5 XL HEAD FAN MOTOR A ASS’Y 1
23 413513025 WRET AL SCREW 2
24 41312007 A ] 7 A FAN FITTING PLATE 1
25 413513003 SCREW M4 L=6 2
26 * 41337001 SAFETY LABEL 1
27 41337002 AR ATTENTION SEAL 2
28 41322008 5 RUBBER PLUG 1
29 41322009 E PLUG D=7.5 L=3.5 2
30 413513003 IZETM4X 6 SCREW M=4 1.=6 6
31 41322010 W 5 RUBBER PLUG 1
32 41322012 5 RUBBER PLUG 2
33 41322013 E RUBBER PLUG 1
34 41322014 5 RUBBER PLUG D=12.5 L=4 3
35 41322015 LA PLUG 2
36 01 413513005 PEETMB X 10 SCREW V=6 L=10 4
37 413513006 M6 X 70 HEXAGON BOLT 4
38 413514001 H2ETM6 X 6 SCREW M=6 L=6 2
39 4133000300 FF R SWITCH ASM 1
40 413513008 J2ETMA X 8 SCREW 2
41 4131301400 ik Sy AL PRE-TENSION CONTROLLER ASM 1
42 01 41313013 ot et THREAD GUIDE BAR 1
43 41301006 s BED BASE 1
44 41312010 o 5 R BED REAR COVER 1
45 41311001 2 CABLE _CLAMP, 1
46 41330004 A XU HEAD FAN MOTOR B ASS’Y 1
47 41311002 JURY £ FILTER 1
48 41312011 SRSB4 FINGER GUARD 2
49 01 41303001 (&R HINGE BUSH 1
50 41326002 B HINGE PIN 2
51 01 41312012 BEBERR HINGE PLATE, A 1
52 01 41312013 BEEERR HINGE PLATE, B 1
53 413516005 B REMG NUT M=6 8
54 413516010 BERIM3 X 0. 5 NUT M3X0.5 1
55 41328001 B WASHER 6. 1X18.5X2 4
56 01 41311003 DiriES OIL SHIELD 1
57 41322001 A RUBBER C 3
58 41322002 AR RUBBER D 1
59 413514012 WRET SCREW 1
60 41322017 B 7_STOPPER_RUBBER 1
61 41322003 Uy RUBBER CUSHION (B) 4
62 01 41322004 B RUBBER HINGE 1
63 01 413513008 JZETMA X 10 SCREW 1
64 413513009 BRETMA X 30 SCREW M4X0.7 L=30 2
65 41328002 B CLOTH PLATE WASHER 2
66 413530025 I 24T VCS STUD A 1
67 41322011 E RUBBER PLUG 1
68 41322018 5 RUBBER PLUG 1
69 41313001 ok 24t NEEDLE BAR THREAD GUIDE 1
70 41313002 i) TAKE-UP_THREAD GUIDE B 1
71 413513010 BRETM5 X 8 SCREW M5X0.8 L=8 2
72 41313003 VeEe 4] TAKE-UP THREAD GUIDE A 1
73 413513003 H2ETMA X 6 SCREW M=4 L=6 1
74 4133000400 AT SAFETY SWITCH ASS’Y 1
75 41312084 I SAFETY SW_BASE 1
76 41330021 ek SAFETY SWITCH CORD ASS’ Y 1
77 41312085 GARFFRTN SAFETY SWITCH COVER 1
78 40312132 AT SAFETY SWITCH ARM 1
79 413520011 (7 BT SAFETY SWITCH ARM SHAFT 1
80 40327024 A TF AR SAFETY SWITCH SPRING 1
81 40312133 GATFF IR ] SAFETY SWITCH NUT 1
82 403511050 JRET SCREW M=2 L=12 2
83 413515004 WRET SCREW 9/64-40 L=4.5 2
84 40111005 [l g iy CABLE BAND 1
85 41337002 AR ATTENTION LABEL 1
86 413512005 Prigie BOLT 4
87 41330029 LED] 22355k LED FITTING PLATE 1
88 41330033 LEDJ¥ 4T LED 1
89 N01013 383 NUT 4
90 407504056 [l SCREW M3 X 40, 4
91 41330071 V] FAN MOTOR 1
92 41311019 B CABLE CLAMP 1

NOTE (VEfi#R) 01.. .ACCESSORIE PART B

-



2.FRAME & MISCELLANEOUS COVER COMPONENTS (2)
KB - MBI (2)




2= VEAR #Hs . HE
NO Note Part NO. AR Description aty
1 41330005 Je £k H R R ASSY AT SOLENOID 1
2 41312014 i FF AT SHAFT 1
3 41312015 P[] 5 22 AT SHAFT HOLDER 1
4 40329004 S RETAINING RING 1
5 40312123 IS AN A DISK STOPPER 1
6 40303024 Je Lk 28 DISK STOPPER HOLDER CAP 1
7 41330022 ek EARTH CABLE ASM 1
8 413516001 BERE NUT 2
9 403511048 BRET SCREW 3
10 413530006 JEETM4 X 8 SCREW M=4 L=8 1
11 413513010 PEETM5 X 8 SCREW M5X0.8 L=8 3
12 413514004 TE A PR IEAT SCREW 2
13 403514015 BRET SCREW M3 L=4 1
14 413514001 JEETM6 X 6 SCREW M6 L=6 1
15 413511023 124ET SCREW 1
16 02002 PR SPRING WASHER 1
17 41330023 18 HL L HL R INT CORD A ASS’Y 1
18 40327019 R TAKE-UP SPRING 1
19 40303025 Je 2k 4% e THREAD TENSION POST BASE 1
20 41329002 L THREAD TENSION SHAFT COLLAR 2
21 41303002 ENIR THRUST COLLAR 1
22 413530009 LR E T IRET UTT SUSPENSION SCREW 9 1
23 4131300400 KLk gs A ASSY THREAD TENSION POST 1
24 41311004 2R GUIDE PLATE 1
25 41328005 JEEF BUSHING 1
26 41312018 B THREAD BREAK DETECTOR A 1
27 4131300600 Lotk a1k ASSY BTW 1
28 40301026 AR BTW BASE 1
29 40312125 Fa il BTW CAM PLATE 1
30 40302014 LR i v il BTW BASE SHAFT 1
31 40304013 Lok i) iiw BTW SHAFT BASE 1
32 40310008 ARk BTW CAM LEVER 1
33 40303026 LR AR BTW WHEEL 1
34 40327023 L BTW TORSION SPRING 1
35 40308012 148 BTW_BEARING SPACER 1
36 41302012 LaLk 2 BTW SHAFT 1
37 41302013 FR 0 e 2l BTW LEVER SHAFT 1
38 41312087 RO AT BTW LEVER 1
39 41328021 R BTW SPACER 1
40 40324015 il 7 BTW BEARING 2
41 40322030 OJE & BTW WHEEL RUBBER 1
42 40327021 FR LS BOBBIN SPRING 1
43 40327022 el BTW SPRING 1
44 40329005 S RETAINING RING 1
45 40329006 E3 E-RING 4 1
46 40328038 #H WASHER 4.5X10X0. 8 1
47 403511052 BRET SCREW 1
48 403514022 BRET SCREW M5 L=5 1
49 403514023 LOLR L A AIRET SCREW M4 X8 2
50 41330024 {55 W2 INT CORD D ASS’Y 1
51 41330025 8.0 HAL Tk L 4 INT CORD C ASS’Y 1
52 11419001 VIEY)] THREAD CUTTER 1
53 413511027 BY £k JIURET 4R COMBINATION SCREW M3 X5 2
54 41313007 Sopu THREAD GUIDE 1
55 413511008 Ik AR IR ET SCREW 11/64-40 L=7.8 1
56 40111005 ] 5 CABLE BAND 10
57 40311023 [¥] 7 5 CABLE BAND 2
58 41312003 TR A I A LUBRICATING OIL WICK STOPPER 3
59 413513003 BEETMA X 6 SCREW M4 L=6 3
60 413511004 JEETM4 X 10 SCREW M4 L=10 3
61 4131300700 LR LI L 2 BOBBIN THREAD TENSION ASM 1
62 413516013 SRR RE THREAD TESION NUT 1
63 41327017 el THREAD TESTON SPRING 1
64 41313015 SUES BOBBIN WINDER TENSION DISC 2
65 4131301800 LR LA BOBBIN THREAD TENSION ROD ASM 1
66 413516012 BZRESM11/64 “ X 40 NUT 11/64-40 1
67 41312021 Sk THREAD GUIDE 1
68 41312089 3 CLAMP 1
69 413513010 BEETM5 X 8 SCREW M5 L=8 1
70 4131301900 Je k2Rt THREAD TENSION ASM 1
71 403S11013 W2ET SCREW 1
72 41330039 1230 F L 4 INT CORD B ASS™Y 1



3.MAIN SHAFT COMPONENTS

bR




5 R He s &=
NO Note Part NO. gkl Description Qty
1 4133800100 BRERAT 21 THREAD TAKE UP ASM 1
2 41324001 ek b dn il BEARING 1
3 41324002 P Rl 7K BEARING 1
4 41338001 PRek® At THREAD _TAKE_UP_CRANNK 1
5 41324003 EL AT AT Sl BUSHING 1
6 41303004 E AR A 42 BUSH 1
7 41313009 ke THREAD PASS BUSH 1
8 4133800200 PRERAT A1 LINK TAKE UP 1
9 41338003 Rk dh A NEEDLE_BAR_CRANK 1
10 4130500100 R AL NEEDLE BAR CRANK ROD 1
11 403530011 WRET LEFT SCREW 1
12 413514006 BEETMA X 4 SET SCREW M4 L=4 1
13 41324004 BRSPS BEARING 1
14 41324005 B RCHENE P S BEARING 1
15 41324006 A K BEARING 2
16 40322025 B BEARING SUPPORT 2
17 41303005 K e BEARING HOLDER 1
18 40335002 LRkt BOBBIN WINDER DRIVING WHEEL 1
19 413530011 ¥ 52 AT COUNTER_WEIGHT SCREW 1
20 41304001 ELFFE FHAW COUNTER WEIGHT 1
21 4030102200 FEB % B A 1) COUPLING 1
22 41330006 = i) R FE AL AC SERVO MOTOR 1
23 41302001 L MAIN SHAFT 1
24 41326003 NEBERH NEEDLE CRANK SHAFT 1
25 413530012 JEETM8 X 16 SCREW M8 L=16 1
26 413513011 BEETMA X 12 SCREW M4X0.7 L=12 2
27 413513012 BEETM5 X 20 SCREW M5 L=20 4
28 413513013 BEETM6 X 25 SCREW M6 L=25 3
29 P4 4L THRUST COLLAR ASM 1
30 114514001 EElal] SCREW 2
31 40308006 41 THRUST COLLAR 1
32 403514005 AT SCREW M6 L=8 6
33 4133500100 B Cipa i teds KOS SPROCKET A 1
34 41309001 S SQUARE BLOCK 1
35 41309002 S SQUARE BLOCK 1
36 41309003 ARARSAEL SQUARE BLOCK GUIDE 1
37 41309004 AT M ARB SQUARE BLOCK GUIDE B 1
38 41326004 PRI ATl THREAD TAKE UP CRANNK SHAFT 1
39 403514008 IR AR AT SCREW M5 L=8 2
40 41335002 [0 TIMING BELT 1
41 4133500300 R ok S g1k IDLER ASM 1
42 41329003 55 RETAINING RING 2
43 413512001 AT HINGE_SCREW 1
44 41312022 K A AR IDLER FIXED PLATE 1
45 41303008 [y IDLER PULLEY 1
46 41303009 418 INTERMEDTATE SPROCKET WASHER 1
47 413516009 BZREM10 NUT M10 1
48 41326005 HE Y FEED LEVER SPRING HOOK 1
49 413513014 BEETMIO X 42. 5 SCREW M10 L=42.5 1
50 41324007 K BALL BEARING 2
51 41328008 O WASHER 1
52 413512002 BEETME X 14 SCREW M6 =14 1
53 41327003 ] A ADJUSTING_SPRING 1
54 413530013 HEWERET SUSPENSION_SCREW 1
55 41323001 NERiEEe NEEDLE BAR CRANK FELT 1
56 41328022 oy WASHER 1
57 413514001 PEETM6 X 6 SCREW M6 L=6 6
58 40311302 A FAN 1
59 403511013 W24T SCREW 3



4.HOOK DRIVING SHAFT COMPONENTS
TR




5 R He L BE
NO Note Part NO. Skl Description Qty
1 41324008 Bl 7 BEARING 2
2 41324009 Bl A BALL BEARING 2
3 41324010 Bl 7 BEARING 1
4 41324011 ik BEARING 1
5 41303010 K i BEARING SUPPORT 1
6 41303011 K[ e E BUSH 2
7 41329004 S RETAINING RING 2
8 41302002 il HOOK DRIVING SHAFT 1
9 41303012 RGBS HOOK_DRIVING SHAFT METAL 1
10 4130301300 BEAR B A HOOK SLEEVE ASM 1
11 41335003 ] e A INTERMEDIATE SPROCKET SHAFT 1
12 41303009 el INTERMEDIATE SPROCKET WASHER 1
13 01 41318001 WERZ (790) HOOK COMPL 1
14 4131101100 T CROWN KNOB 1
15 413514001 BEETM6 X 6 SCREW M6 L=6 10
16 02 41318002 WERR (T91K) HOOK COMPL (K) 1
17 41303014 RN IESS BEARING SUPPORT 1
18 41335004 W R e SPROCKET B 1
19 4133500600 T RE A Fe A A SPROCKET C 1
20 41303015 g INTERMEDIATE SPROCKET RING 1
21 41328009 g WASHER 1
22 41326007 PR EEAT ADJUSTING SHAFT 1
23 413530002 AR ADJUSTING NUT 1
24 413515001 WA R R T SCREW M8X 8 1
25 41323002 e FELT 1
26 40321001 M TUBE 1
27 12923021 MHES7 OIL WICK 1
28 4021800200 0 BOBBIN 1
29 41318003 Wk BOBBIN CASE ASM 1
30 41303016 JH 4 i 4 PIPE 1
31 41323003 s OIL FILTER 2
32 207514006 BRET SCREW M5 L=5 2

NOTE (VAR 01.. .FOR 1790S 1790SH
02.. .FOR 1790K 1790K



5.PRESSER & FEED COMPONENTS

BB« BB

D
o™




5 ba sy #5 — HE
NO Note Part NO. k) Description Qty
1 41330007 1A Ik FEED MOTOR ASS’Y 1
2 41330008 AT K FEED SENSOR ASS’ Y 1
3 40322025 BRIy BEARING SUPPORT 2
4 41312023 [l 2 5t THROAT PLATE BASE COVER 2
5 41312024 L B[] i e MOTOR _BRACKET 1
6 4133500700 IERHE RS e A PULLEY B 1
7 4133500900 AR A ER 4L PULLEY C 1
8 41326008 ERLT [R5 i e SUPPORT SHAFT 1
9 41312025 [#] 5 B TIMING BELT HOLDER 1
10 41302003 S FEED SHAFT 1
11 41302004 IEAT S HE G 1 Y FEED GUIDE SHAFT 1
12 4130400100 AT S B FEED BASE ASM 1
13 41304002 EA I FEED BASE 1
14 41324014 TEAT S Bk SLIDE BEARING 3
o PP AL THRUST COLLAR ASM 1
16 40308006 EELE] THRUST COLLAR 1
17 114514001 WRAET SCREW 2
18 41312026 it WORK CLAMP CARRIER 1
19 413513026 WRET Y1 pF SCREW M3 X 10 1
20 413513016 BATMA X 6 SCREW M4 L=6 4
21 413513016 BRETMA X 8 SCREW M4X<0.7 L=8 2
22 413513017 BRETMA X 10 SCREW M4 L=10 6
23 413513005 BZETM6 X 10 SCREW M6 L=10 3
24 413513018 HZETMB X 18 SCREW M6 L=18 1
25 207514006 AT SCREW M5 L=5 3
26 413514001 B2ETM6 X 6 SCREW M6 L=6 2
27 41335007 ARG TIMING BELT 1
28 413511009 BEETMA X 5 SCREW M4 L=5 4
29 4133001200 o H 4L pE ASSY PBL GEAR MODULE 1
30 41330009 Eis AN B IiiIN CLAMP_MOTOR ASS’ Y 1
31 41312028 TS ) iR PBL FRONT LINK 1
32 41325001 F T B A 56 B PBL GEAR S 1
33 41326009 gl PBL GEAR SHAFT 1
34 41312029 JE T B AR PBL L LINK 1
35 41305002 L T B AT PBL_LONG ROD 1
36 41312030 TRIKARIR PBL SENSOR PLATE 1
37 413513003 IZETMA X 6 SCREW M4 L=6 2
38 413513017 BRETMA X 10 SCREW M4 L=10 4
39 413514003 HZETME X 5 SCREW M6 L=5 5
40 413520001 I JA T B 4 KR AR T SHUOULDER SCREW D8 H3. 2 4
41 4132500200 e I TI- 5 14 S A2 A ASSY PBL GEAR L 1
42 4131203500 FE S L 22 e A A ASSY PBL MOTOR BASE 1
43 41326010 IS 20 [ 5 Yy PIN, SHORT 1
44 41330010 [ies CLAMP SENSOR ASS’ Y 1
45 41309005 biakiy SLIDE ROLLER 1
46 41303018 wWE COLLAR 1
47 41327004 FE TR o5 PBL COLL SPRING 1
48 41327005 74 3% PBL FINGER GUARD 1
49 41312032 FE JHFF PBL GUIDE 1
50 41312033 I JAV I kLS B PBL_LIFTING PLATE 1
51 41303019 TEHFE PBL METAL 1
52 41304003 IS ST T Sz 2 PBL POSITION BRACKET 1
53 41302005 JE T PBLPRESSER BASE 1
54 41304004 WIS PBL ROLLER BASE 1
55 41326011 Wb PBL_ROLLER SHAFT 1
56 41312034 T IR 2R PBL SENSOR BASE 1
57 413S30003 S AT IR PBL SPRING REGULATOR 1
58 41316001 I S 2 PBL WORK CLAMP ARM 1
59 41326012 ARG PBL WORK CLAMP ARM SHAFT 1
60 413513026 JZETM3 X 10 SCREW M3 X 10, 1
61 413513016 BRETMA X 8 SCREW M4X<0.7 L=8 1
62 413513020 HRETMA X 16 SCREW M4X0.7 L=16 1
63 413511018 HZETM5 X 8 SCREW M5 L=8 2
64 413511019 IEETM5 X 10 SCREW M5X0.8 L=10 4
65 413513019 IRETM5 X 12 SCREW M5X0.8 L=12 4
66 413514013 B2ETM5 X 6 SCREW M5 L=6 2
67 41312035 BYLRAR UTT CLOSE CAM B 1
68 413520001 JE T B PR Eh R e T SHUOULDER SCREW D8 H3. 2 1
69 413514003 PZETMB X 5 SCREW M5 L=6 1
70 4131602000 A WORK_CLAMP_CHECK HOLDER 1
71 41316018 JE AR e WORK CLAMP CHECK HOLDER 1
72 41312109 ANy LS WORK CLAMP CHECK SPRING 2
73 41326035 I HHIB 3 5 A7 4 WORK CLAMP CHECK SPRING SET PI 2
74 41327020 T AR e 3 WORK CLAMP CHECK HOLDER SPRING 1
75 413511029 1247 SCREW_3/32-56 L=1.9 2
76 4131602200 IS SR WORK CLAMP CHECK HOLDER ASM 1
77 41316023 JE AR e PRESSER FOOT 1
78 41312109 s e AR WORK CLAMP CHECK SPRING 2
79 41326035 s HHIBH 3 2 A7 4 WORK CLAMP CHECK SPRING SET PI 2
80 41327020 LIS JHVRR e it WORK_CLAMP_CHECK HOLDER_SPRING 1
81 413511029 WRET SCREW 3/32-56 L=1.9 2
82 41316024 S JHR PRESSER 1
83 402520002 TE 4T HINGE SCREW D=7.94 H=2 1
84 41316019 T JHAR WORK CLAMP CHECK (2K) 1
85 207514006 AT SCREW M5 L=5 1
86 41312027 TR IR BRI SENSOR PLATE 1
87 41324006 K BEARING 2
88 41324013 ik BEARING 1
89 41328026 kAT WASHER 2
90 4131602100 i IR WORK_CLAMP_CHECK HOLDER ASM 1
91 4131602600 He R4 1E WORK CLAMP CHECK HOLDER ASM 1

-10-



6. NEEDLE BAR ROCKING COMPONENTS
AT Bh A

37

39 38

=11 =



5 R He . BE
NO Note Part NO. Skl Description Qty
1 4133001500 FRAN DK ) 4 A 7Z1GZAG DRIVE FULL ASSY 1
2 4130500300 FEEEAT AL ZIGZAG ROD ASM 1
3 41305003 EEHEFT 7Z1GZAG ROD 1
4 41303020 [HHES SHAFT HOLDER LINK BUSH 2
5 01 41326013 EEHNA JUNCTION SHAFT A 2
6 01 41326014 ERHIB JUNCTION SHAFT B 2
7 01 41326015 ERHNC JUNCTION SHAFT C 2
8 01 41326016 RN JUNCTION SHAFT D 2
9 413513026 JEETM3 X 10 SCREW M3 X 10 1
10 413513017 PEETMA X 10 SCREW M4 L=10 6
11 413511003 PEETM5 X 16 SCREW M5 L=16 1
12 413513018 JEETME X 18 SCREW M6 L=18 1
13 207514006 BRET SCREW M5 L=5 4
14 41312036 A% TR 1] 5 B SENSOR PLATE 1
15 41330011 LIRS NEEDLE SWING SENSOR ASSY 1
16 41304005 EF R 30 AN 7Z1GZAG LEVER REAR 1
17 41301007 FEHL 2T AR MOTOR BASE 1
18 41304006 FE ML th AW MOTOR LEVER 1
19 41330012 L NEEDLE SWING SENSOR ASS’ Y 1
20 413513005 BEETM6E X 10 SCREW M6 L=10 3
21 4130200600 A 7Z1GZAG LEVER SHAFT ASM 1
22 413516004 12EE M5 NUT M5 1
23 41302006 e 7Z1GZAG LEVER SHAFT 1
24 41326017 FR I 50 5l ZIGZAG_STUD 1
25 41304007 A& NEEDLE BAR CONNECTION 1
26 413511010 R RAT SCREW M4 L=7 1
27 41305004 AR NEEDLE BAR ROD 1
28 41309006 LR AR ENEEE SQUARE BLOCK 1
29 4130100900 R A NEEDLE BAR FRAME ASSY 1
30 41301008 BT NEEDLE BAR FRAME 1
31 41303021 ORIRAES NEEDLE BAR METAL 2
32 41326018 RIS uE R SUPPORT SHAFT 1
33 41312042 EFAF AR R FRAME SUPPORT PLATE ASM 1
34 41303022 EELITHIESS BUSHING 1
35 41303023 P E BUSHING REAR 1
36 41302007 EIAF NEEDLE BAR 1
37 40217002 bilkas NEEDLE DPX5 #12 1
38 41313010 T4k G458 NEEDLE BAR BOBBIN THREAD GUIDE 1
39 413511011 BEETM3 X 5 SCREW M3 L=5 1
40 41308003 EE RS THRUST COLLAR D=15 W=11 1
41 207514006 WRET SCREW M5 L=5 2
42 413514001 BEETME X 6 SCREW M6 1=6 4

NOTE CVEfR) 01.. .SELECTIVE PARTS 1 Z A

-12-



7.NEEDLE THREAD TRIMMER COMPONENTS

BRI

I G =



5 AR %5 .. HE
NO Note Part NO. gk Description Qty
1 4131900100 BYTH £ A1 ASSY UTT MODULE B 1
2 H05002 IS E-RING 3 1
3 40111005 [#] 5 45 CABLE BAND 1
4 413516002 W2EE M4 NUT M4 2
5 413516004 W2 RE M5 NUT M5 4
6 41328010 W WASHER 4.3X9X0. 8 1
7 413513026 BEATM3 X 10 SCREW M3 X 10 1
8 413520003 [i] 5 AR 34 B MR AT SHUOULDER SCREW D6 H2. 6 1
9 413511017 PEATMA X 6 SCREW M4 L=6 2
10 413513003 I2ATMA X 6 SCREW M4 L=6 2
11 413830006 BEATMA X 8 SCREW M4 L=8 1
12 413513016 BEATMA X 8 SCREW M4X0.7 L=8 4
13 413512003 PEATMA X 12 SCREW M4 L=12 2
14 413513001 P2ATM5 X 6 HEXAGON SOCKET HEAD SCREW M5X6 2
15 413511018 JEATM5 X 8 SCREW M5 L=8 2
16 413513010 BEATM5 X 8 SCREW M5X0. 8 L=8 2
17 4131204400 TFETEFF A1 ASSY UTT RELEASE ARM B 1
18 413513003 PEATM4 X 6 SCREW M4 L=6 2
19 207514006 BEATM5 X 4 SCREW M5 L=4 2
20 207514006 1A SCREW M5 L=5 4
21 413530014 BY 2R T AR T RAT SHOULDER SCREW D6 H3.2 4
22 413520004 BYLR AR MR ET SHOULDER SCREW D8 H4 1
23 413520005 BYL i igs] SHOULDER SCREW D8 15 3
24 41327006 5 [ B SPRING 1
25 41308004 B 2k S A 4 B THRUST COLLAR D=8 W=9 1
26 41312039 LISt UTT ARM A 1
27 41312040 CIPApS UTT_ARM B 1
28 41312041 BY 2R L 2R R UTT BASE PLATE 1
29 41303024 WA UTT CAM ROLLER 2
30 413530015 BTG EIBE] UTT CAM ROLLER SHAFT 2
31 41312091 By JJHEE T R UTT RATCH PLATE B 1
32 41312043 BYZREHAR UTT RELEASE ARM A 1
33 41304008 T BY IR S % 2% S8 UTT RELEASE LEVER BASE 1
34 41303025 ERET UTT RELEASE LEVER SHAFT 1
35 41312044 e SR SR UTT SENSOR BASE 1
36 41327007 I UTT SUPPORT ARM SPRING 1
37 41326021 BY 2 57 AR UTTSUPPORT SHAFT 1
38 413530016 H2ET UTT SUSPENSION SCREW 4 2
39 413530009 DL L IRET UTT SUSPENSION SCREW 9 1
40 413530018 R UTT SUSPENSION SHOULDER SCREW 1
41 41312045 S LR TEER UTT THREAD PULLING LINK A 1
42 41312046 R IR BN UTT THREAD PULLING LINK B 1
43 41312047 BY ) ] s i UTT X-CAM 1
44 41303026 WA UTT Y-DRIVE ROLLER 1
45 41326032 T UTT Y-DRIVE SHAFT 1
46 41330013 BYTH £ 20 3k HL L UT TRIM MOTOR ASS’Y 1
47 41330014 YRR AR UT TRIM SENSOR ASS’ Y 1
48 4131205500 TFETIRZNAR 2 A ASSY UTT RELEASE LEVER B 1
49 4131205700 By 2k e 41 1F ASSY UTT CAM 1
50 4130401100 2% 2% 3 B i AL ASSY UTT THREAD PULLING ARM 1
51 4130401200 S LA T 1) i A 2L A ASSY UTT CAM ARM 2
52 4130401300 BY £ 742 i i LA ASSY UTT SUPPORT ARM 1
53 41328012 gl PLAIN WASHER 4.3X12X1 2
54 41312088 FRAEAR UTT RATCH STOPPER 1
55 413513003 BEATM4A X 6 SCREW M4 L=6 2
56 H05002 3 E-RING 3 1
57 413516004 W2 BEM5 NUT M5 1
58 413513003 BEATMA X 6 SCREW M4 L=6 1
59 413513003 PEATM4 X 6 SCREW M4 L=6 1
60 413513010 JEATM5 X 8 SCREW M5X0.8 L=8 1
61 41326034 5 1 UTT GUIDE SHAFT B 1
62 41312053 TEBAR UTT SUSPENSION PLATE 1
63 41313011 LA UTT THREAD PULLING LEVER 1
64 41302008 AL UTT THREAD PULLING SHAFT 1
65 41327009 By 2R UTT_TRIMMER CLOSE SPRING 1
66 41303026 WA UTT Y-DRIVE ROLLER 1
67 41326032 BY J )4 il UTT Y-DRIVE SHAFT 1
68 413513019 JEATM5 X 12 SCREW M5X0.8 L=12 3
69 41327008 LR B 53 A BUTTON SUPPORT LEVER SPRING 1
70 4131900200 BYLR T 414F ASSY UTT TRIMMER 1

-14-



8. BOBBIN THREAD TRIMMER COMPONENTS
TRy

49 '50

T -



5 ba sy #5 i HE
NO Note Part NO. o Description Qty
1 4133002000 B R LR 4L1F BTT DRIVE UNIT 1
2 4131206300 YRS ASSY BTT DRIVE CAM 1
3 4130500600 BY RIS A AL ASSY BTT DRIVE LEVER 1
4 41312056 YRR IEFT BTT DRIVE LINK 1
5 41312057 JRE L 22BN BIT DRIVE UNIT BASE 1
6 4130401400 BYR ST ) A 1 ASSY BTT RELEASE LEVER 1
7 41312059 By TJPRATH BTT RELEASE LINK F 1
8 41312060 BY LR ] A AT BTT RELEASE LINK R 1
9 41326023 it Lo LINK ROD 1
10 413516003 BREEMA NUT M4 1
11 413516004 BZREM5 NUT M5 2
12 41330015 BY R D kL LT TRIM MOTOR ASS’Y 1
13 413513026 BEETM3 X 10 SCREW M3 X 10 1
14 413513003 HRETMA X 6 SCREW M4 L=6 2
15 413513016 B2ETMA X8 SCREW M4 X0.7 L=8 4
16 207514006 HRETM5 X 4 SCREW M5 L=4 2
17 413512004 WRETMA X 7 HEXAGONAL BOLT 1
18 41312061 (IR 2R SENSOR FITTING PLATE BT 1
19 41330016 3R 2 LT TRIM SENSOR ASS’Y 1
20 413520006 S 24T SHOULDER _SCREW D8 H10 2
21 413S30019 1304 STOPPER PIN 1
22 41303024 R UTT CAM ROLLER 2
23 413530015 R IERERS UTT CAM ROLLER SHAFT 2
24 413520007 BhA 24T SHOULDER SCREW D8 H2.9 4
25 413511017 I2ETMA X 6 SCREW M4 L=6 2
26 41328010 ihpy) WASHER 4. 3X9X0. 8 2
27 4131500100 AR ALF THROAT PLATE BASE UNIT 1
28 41312062 BYLEAS HAR BT CLAVP B 1
29 41312063 [#] 52 B BT CLAMP LEVER 1
30 41312064 IS RS Aind BT _PULLER B 1
31 4131207500 By ¥ AR AL ASSY BT RELEASE ARM 1
32 41312066 TRE) AT BT TRIMER LINK 1
33 41327010 g CLAMP SPRING 1
34 41328011 hps) WASHER 1
35 41308005 il WASHER 1
36 4131900300 REFEIRES BT TRIMER 1
37 41328013 g PLAIN WASHER 4.3X12X1 3
38 41328014 hys) WASHER 4.5X20X 1 1
39 41312070 BY IR AL B BTT LEVER 1
40 413511013 [l SCREW M4 L=4 3
41 413511013 HEETMA X 4 SCREW M4 L=4 5
42 413511014 HRET HINGE SCREW 1
43 413520008 (7 BT SHOULDER SCREW D5 H1.6 1
44 413520009 BhA 24T SHOULDER SCREW D5 H1. 6 1
45 413830020 HEEIRET SUSPENSTON SCREW 2
46 4131206800 DIV ASSY THROAT PLATE BASE 1
47 41312067 7 bR OIL SHIELD 1
48 413517002 BRETM3 X 4 SCREW M3 L=4 2
49 01 41315001 EH THROAT PLATE (1790S5) 1
50 02 41315002 AR THROAT PLATE (1790K5) 1
51 41328023 g WASHER M4 2
52 41304009 REEEFIn PICKER BASE 1
53 41312072 (ERES T naCE YN PICKER BASE FITTNG PLATE 1
54 41312073 AR e A 4 STOPPER A 1
55 41304010 S AV B AR BOBBIN CASE POSITIONING PLATE 1
56 413511022 PRETM3 X 4 SCREW M3 L=4 1
57 413513003 H2ETMA X 6 SCREW M4 L=6 1
58 413511024 BRETMA X 10 SCREW M4 L=10 2
59 413511017 H2ETMA X 6 SCREW M4 L=6 1
60 413512003 IZETMAX 12 SCREW M4 L=12 1
61 413513010 BZETM5 X 8 SCREW M5X0.8 L=8 3
62 413520013 Bhf 24T SHOULDER SCREW D8 H2.9 1
63 41327011 g PICKER SPRING 1
64 41330017 BATFHMN SAFETY SWITCH PRESSING PLATE 1
65 413511015 AT SCREW 1
66 413516003 B TEMA NUT M4 1
67 413520006 (7 BT SHOULDER SCREW D8 H10 1
68 413530020 FESARAT SUSPENSTON SCREW 2
69 413830019 1504 STOPPER PIN 1
70 4131101400 e OIL_TANK ASM 1
71 41312074 22 OIL TANK PLATE 1
72 413513008 BEETMA X 8 SECREW 6
73 41312075 150 PICKER BASE STOPPER 1
74 413530021 HRET PARTS 1
75 413S30007 AT STUD 1
76 413511013 HRETMA X 4 SCREW M4 L=4 4
77 41313012 EEER PICKER 1
78 41312076 N RIGALE B PICKER ACTUATING LEVER 1
79 41312003 T I T e A LUBRICATING OIL WICK STOPPER 1
80 41312071 M RIGALE B PICKER ACTUATING L LINK 1

NOTE (VEfi#R) 01.. .FOR 1790S 17908

02.. .FOR 1790K

1790KH



9.CLOTH CUTTING KNIFE COMPONENTS
iDLk S

16 31

.



5 R He . BE
NO Note Part NO. Skl Description Qty
1 4131900400 CIDAL SSRGS KNIFE SOL ASM 1
2 41322006 IR SR P CUSTON 1
3 41330018 UIPAERZER SOLENOID 1
4 41309007 JIFFE KNIFE HOLDER 1
5 413516007 2Rt M8 NUT M8 2
6 41312077 JE B PLATE A 1
7 413513022 JEETM3 X 8 SCREW M3X0.5 L=8 2
8 413513019 JEETME X 12 SCREW M5X0.8 L=12 1
9 413513005 JEETM6 X 10 SCREW M6 L=10 3
10 41312078 1R A AR SENSOR SLIT PLATE 1
11 41301009 PR A 2 2 R SOLENOID BASE 1
12 40330005 fRIRES PHOTO SENSOR 1
13 41312079 R DS LR SENSOR PLATE 1
14 413513026 JEETM3 X 10 SCREW M3 X 10 1
15 41330020 2k CUTTER SENSOR JOINT CORD 1
16 40219009 JIR1/2” KNIFE 1/2 1
17 41302009 IDAL: ] KNIFE BAR 1
18 41304011 DAL NS KNIFE BAR BASE 1
19 41304012 IDALS R KNIFE BAR BRACKET 1
20 41303039 PIJIFF LA E KNIFE BAR BUSH 1
21 41305005 ) JIURE % AT KNIFE BAR CONNECTING LINK 2
22 41304013 IR ZS) Fh A KNIFE BAR DRIVING LEVER 1
23 4132201200 [R A7 BRET 21 AF KNIFE BAR DRIVING STOPPER ASM. 1
24 413S30005 DI TIBRAT 5T KNIFE BAR DRIVING STOP SCREW 1
25 41322007 DEPhER KNIFE DRIVING LEVER STOPPER 1
6 0 0
27 41303040 YIJINF T % KNIFE BAR LOWER BUSHING 1
28 41304014 ) ] 42245 o KNIFE FITTING BASE KNIFE 1
29 41302010 UK Zh4h LEVER SHAFT 1
30 413516006 12 ;M6 NUT M6 1
31 41328010 g WASHER 4.3X9X0. 8 1
32— 0
33 41326031 A s BELL CRANK SHAFT 4
34 413513016 BEETM4A X 8 SCREW M4 X 0.7 L=8 2
35 413513023 PEETME X 12 SCREW M6 L=12 1
36 413513023 PEETME X 12 SCREW 1
37 413514001 FEETM6 X 6 SCREW M6 L=6 4
38 413512004 BEETMA X 6 HEXAGONAL BOLT 1
39— 0
40 413513019 PEETME X 12 SCREW M5X0.8 L=12 5
41 207514006 BRET SCREW M5 L=5 5
42 41327012 il SPRING 1
L 0
44 41312080 SCPES AR SUPPORT GUIDE 1
45 41326033 H A SUSPENSION SCREW 1
46 413S30013 H AT SUSPENSION SCREW THRUST 1
47 41303041 IR 434 bl COLLAR D=12 W=11 1
48 e 0
49 41304019 ) 15 ) KNTIFE GUIDE 1

-18-



10. TABLE COMPONENTS

B R

- 19 -



R ipti B
NO Note Part NO. ok Deseription av
1 702054 EN TABLE 1
P I BURET TAPPING SCREW M5X 35 4
s fih it DRAWER 1
. ol it = DRAWER SUPPORT 2
5 ARIRET W0OD SCREW D=3.1 L=16 6
6 il e XA DRAWER STOPPER 1
7 702052 S T-STAND COMPL !
s — R T-STAND ASM. 1
9 AL RSO UPPER STAND ASM. , RIGHT 1
0 JE S b Sy e UPPER STAND ASM., LEFT 1
T — A SR S LOWER LEG, RIGHT 1
L JE SR S 4 LOWER LEG, LEFT 1
3 P STAND SIDE SUPPORT 1
“ o P STAND SIDE SUPPORT 1
5 A RUBBER CAP 4
6 25 NUT 2
o - WASHER M12 4
8 0 FRSEA SPRING WASHER 12.5X21.5X3 4
9 AR AT ADJUSTING SCREW ASM. WITH CAP 4
20 e PEEEM12 NUT M12 1
S — i TR AR UPPER STAND PLATE 2
R WEET WASHER HEXAGONAL BOLT 12
D — PR AT Z-STAND PEDAL ASM 1
o4 PR AL Z-STAND PEDAL ASM 1
%5 PR S PEDAL SHAFT BRACKET 2
e PR PEDAL CONNECTING ROD 1
o7 Al et PEDAL BUSHING 2
% PR PEDAL ASM. 1
209 S A PEDAL ADJUSTING PLATE 1
0 i i} NUT M8 2
T —— URETM6 X 12 SCREW M6 L=12 2
2 HRETM8 X 20 SCREW M8 L=20 2
S o WASHER 6.7 X 13X 1 2
s o WASHER 8. 7X 18X 1.6 4
% FEEHT SPRING WASHER 6.2X 11.4X1.2 2
e FRSER )T SPRING WASHER 8.6X 15X 1.4 2

-20-



11.CONTROL BOX COMPONENTS
EHEXR




45

HE

o o
FTZIE)_T Note Part NO R Description Qty
1 4133003000 GERAY e RLT CONTROL BOX ASSY 1
2 GIER CONTROL BOX FRONT COVER 1
3 ————— W2ET SCREW 4
e R 2R CONTROL BOX FITTING PLATE 1
5 25T SCREW 4
6 SRR B A (1T 8Y2k) STEP DRIVER BOARD(UT AND LT TRIM) 1
7T ————— SEREIR B2 (Y) STEP DRIVER BOARD (Y) 6
s A (X) STEP DRIVER BOARD (X) 1
9 SRR B3 (TR STEP DRIVER BOARD (CLAMP) 6
0 o SYSTEM BOARD 1
1 5 . LR SERVO AND POWER BOARD 6
1z R COOLING PLATE 1
33— BRET SCREW 4
14— LIS T o ANALOG FOOT SWITCH 1
5 === FERALE CONTROL_BOX 1
s 0
7 ——— 0
88— 0
9 —— 0
200 0 ——————— 0
2 0
2 0
23— 0
24— 0
%5 m—————— 0
6 0 0
Y A 0
28 0 e 0
29 0
30— 0
31— 0
32— 0
33— 0
34— 0
3. m—————— 0
T T 0
3T 0
38— 0
39 401530019 LYo BOLT 2
40 W01018 g WASHER 4
41 401516018 WL NUT 2
42 403513020 BRET SCREW 3
43 40311016 3 CABLE CLAMP 3
44 S05035 N WOOD SCREW 5
45 41330049 CEVIPISS SWITCH 1

22-



12. OPERATION BOX COMPONENTS
BRIEEIREM

_23._



5= 2 = . =2
NO Nﬂoﬁ ffi;i NO. AR Description igi
1 4133003100 PEAE AR AL OPERATION PANEL ASS’ Y 1
2 41330059 THIAR PR A PANEL PCB ASS’ Y 1
3 41330060 WY LCD 1
4 41330061 HEAE AR AT 5 OPERATION_PANEL_F 1
5 41330062 B B LCD CABEL
6 413511039 WRET SCREW 4
7 41330064 PR TG i OPERATION_PANEL_R 1
8 413511040 WRET SCREW 4
9 41330066 USB#: M 7 USB_COVER 1
10 41311017 PR A AR ) 7 i OPERATION BOX FIXED BASE 1
11 41312122 [i] 5 FIXED PLATE 1
12 413511038 WRET SCREW 4
13 S05035 N WOOD SCREW 2
14 4133006700 PR AR 18 2 JAs 4 A OPERATION BOX FIXED PLATE ASM. 1

“24-



13.WIRING DLAGRAM
H e e 42 P

1
9 ik
‘ | STEP A 4
34 8p -4
‘ BT | XS5 XS6[ 12P 12 54 4p | xs2
o o 3P | XS2 2 XS1[ 6P 4
AC220V 5 IR P AR 10P | XS3
4P | XS1 Xs7[ 2P L SR
=D
XS4 XS3 4 4P | Xs2
20P 34p o XS1[ 6P 4 | 14p |22
10P | XS3
20 34
20P 34p 16 STEP € 6
XS10 XS9 4 4P | XS2
§ XS1/[ 6P 4
9P | XS2  XS7 [14P 10P | XS3
Xs8 [ 16P STEP D
7
9P | XS6 2 _177p | XS4 XS3[ 6P 4
XS11 [ 16P 16 16P | XS1 XS2[ 6P 4
=F)] XS12 3 12P
| B 37P | REMR
40 o] [wz] [nk] [wiz 7]
_Em] | NS AT Ol e o R B ) B I
i 23 % A = ik
HES Al il #
14 4l J2| 2| 2 _ | |43
2 .20 33 32 [M31 P30 229 \[Z2g 227 (8 \!6
1 _
(4P| [20P] [4P] [2P | [2P| [2P] [2P] [2P] [4P | [12P] |16P]
XS23 XS4 XS35 XS21 XSI3 XSI5 XSI1 XSI7 XSI9 XS2 XSl
LED |~ 2
4P | Xs22
3] o amp
8 XS14 XS34 XS32 XS31 XS30 XS33 XS20 XSI12 XSI8 XS10 XS16
[2P | [6P | [6P| [6P | [6P | [6P| [3P| [3P]| [3P]| [3P] | 3P|
2 6 6 6 6 INE 3 3 3 3
1 [es| [Fu X v | [es] [Fo]| [mm
ER ;ﬁ ;ﬁ g | | @ gg | |2n| |2z az| =6
I e B e B AR A R et T IR I AR
B il Bl 2 | mm| ma| | =
I I I I I
16 | 17 18 19 20 21 22 23 24 25 26

-25-



Fs R ine) LFK Descrinti ¥
NO Note Part NO. " eeription aty
T LA CONTROL BOX ASM 1
0 {1 R HLIEAR SERVO AND POWER BOARD 1
T N SYSTEM BOARD 1
e LA (X) STEP DRIVE BOARD (X) 1
5 e L shEs (V) STEP_DRIVE BOARD (Y) !
s IR 2 () STEP DRIVE BOARD (CLAMP) 1
T D e e A 1) STEP DRIVE BOARD (UT AND LT TRIM) 1
s PEOR INTERFACE BOARD 1
LB T SWITCH 1
0 e fAIR HLBL SERVO MOTOR !
T LCDJE 1CD 1
17— JEBBS T STARTUP FOOT SWITCH 1
I RIS T ANALOG FOOT SWITCH 1
T — AT () KU FAN 1
12— LEDJT LED !
. BLL KRB HEAD FAN B 1
v X3t HpL X STEP MOTOR 1
s it HLpL Y STEP MOTOR 1
9 B ERE L UT TRIM MOTOR 1
20 TGk L LT TRIM MOTOR 1
20 e He 125 R L CLAMP MOTOR 1
2 X e g X SENSOR ASSY 1
23 YR e R Y SENSOR ASSY 1
o4 B A ke UT TRIM SENSOR 1
25— TR TAAL S LT TRIM SENSOR 1
% B i CLAMP SENSOR 1
e VIPEZURIT CUT SENSOR 1
08 BHE T PAUSE SWITCH 1
29 B AT SAFETY SWITCH 1
0 W Kl THREAD BREAK DETECTOR 1
. B KA HEAD FAN A 1
39 S v ik ASSY-AT-SOLENOID 1
33 PINLER S CUT-SOLENOID 1
¥ REIRL SYSTEM POWER CABEL 1
35 HLE k2 SOLENOID CABEL 1
e R SERVO POWER CABEL 1
37 IR B SERVO SIGNAL CABEL 1
8 L.CD&k LCD CABEL 1
e JA BTG Lk STARTUP FOOT SWITCH CABEL 1
0 o E 1/0 SIGNAL CABEL 1
a RIS T ANALOG FOOT SWITCH CABEL 1
2 £l A ) STEP MOTOR CABEL 1
S A b LR L B 2k 1

-26-

STEP MOTOR CABEL AND SOLENOID CABEL



-

P
6

14. ACCESSORIE PART COMPONENTS

18-21-22-33



5 R He L BE
NO Note Part NO. gl Description Qty
1 40131017 WLk = ACCESSORIE BAG 1
2 10131004 —FB2L T] (M) SCREW DRIVER, SMALL 1
3 10131003 —FE2e J) () SCREW DRIVER, MIDDLE 1
4 4021800200 Rl BOBBIN 1
5 40217002 WLEF#12 NEEDLE DPX5 #12 J-2 1
6 20131056 WIS AIRT HEXAGONAL WRENCH KEY 1
7 01 41312097 SE I 4 HOOK TIMING GAUGE, K 1
8 ,,,,,,,,

9 ,,,,,,,,

10 41313013 JuES il THREAD GUIDE BAR 1
11 41322003 g RUBBER CUSHION (B) 4
12 4133100600 AT AL CONNECTING ROD COMPL. 1
13 4130101200 A B AR 2 2 AUXILIARY TABLE ASM. 1
14 41301012 B SR AUXILIARY TABLE 1
15 41312090 i INSTALLING PLATE 2
16 413511025 WRET SCREW 11/64-40 1=4.8 4
17 413513005 PEETME X 10 SCREW M6 L=10 2
18 40219012 I KNIFE 1 1
19 20131038 A OILER 1
20 20131037 A dLE DEFRIX OIL NO. 1 1
21 40219010 1)715/8” KNIFE 5/8 1
22 40219009 P711/2” KNIFE 1/2 1
2 T

24 4133100700 PR A 4144 ASSY SAFETY PLATE B 1
25 41312099 PR AR FL AL SAFETY PLATE BESE 1
26 40911006 AR SAFETY PLATE 1
27 413511028 WRET 2 SCREW M4 1=8 2
28 413513003 B2ETM4 X 6 SCREW M4 L=6 1
29 41328001 o WASHER 6. 1X18.5X2 4
30 413516005 12 REM6 NUT M6 4
31—

32 02 41312100 SEI A TIMING GAUGE, DMESTIC USE. 1
33 40219011 11713/8” KNIFE 3/8 1
34 413513008 WRE] 21 BOLT 1
35—

36 11411029 ME g1 GREASE A TUBE 1
37—

38 30131012 WS HIRT HEXAGONAL SPANNER 1
39 10131002 W22 7] (R) SCREW DRIVER, LARGE 1
40 41313014 AR EC PRODUCTION DECLARATION 1
41 40311002 WLk S HEAE HEAD SUPPORT BAR 1
42 413513006 BZAEMG X 70 HEXAGON BOLT 4
43 41312123 AL FIXED PLATE 1
44 41312124 AR ADJUSTING PLATE 1
45 41312125 EELQ! BAFFLE PLATE 1 1
46 41312126 PitR2 BAFFLE PLATE 2 1
47 403520016 A BRET SHOULDER SCREW 2
48 413513011 WRET SCREW 2
49 401511003 BRET SCREW 5

NOTE C¥:fi#) 01.. .FOR 1790S 1790S

02.. .FOR 1790K

1790KH



15. THREAD STAND COMPONENTS
LA

1 1013100700 R THREAD STAND ASM. 1
9. s REB IR SPOOL RETAINER (2)
3 emeeeee- 2 SPOOL PIN (2)
4 0 momresens CEine SPOOL REST CUSHION (2)
5 0 mmmeeee-- hfit SPOOL REST (2)
8 i AT SCREW N6 L=16 (2)
 ceomcccss iR THREAD GUIDE ARM JOINT (2)
8 0 ssuccwwess LTS8 € SPOOL REST ROD RUBBER CAP (1)
S —— g SPOOL REST ARM (2)

10 eeeeeen SPFHE L SPOOL REST ROD, UPPER (1)
1 - --- TR SPOOL REST ROD JOINT (1)
1, 2 Seissasea 4T SCREW M5 L=14 (2)
13 232 esaccecaa=- [ a NUT M5 (2)
14 0 eeeeeee- RIS 2 SPOOL REST ROD, LOWER (n
15 eeeeeeea- NEES THREAD GUIDE (2)

€ ceaeeoeees P SPRING WASHER (2)

17  eemeeeea- [ NUT M5 (2)

1 J e ——— 3 NUT M16X1.5 (D

19 emmeeea- o WASHER 17X30X2.6 (2)

- 929 —



16. EXCHANGING PARTS

T#EH

Cloth Cutting
Knife

w7

Presser Foot

(Length of Cloth Cutting Knife)

K B (W71

Presser Foot
(Presser Size)

EM (EHRT)

br e % # A H FRAE (JEImE6MM) %
Standard Standard For Hoisiery Standard Standard
(For swing width Gmm)
inch mm Ref.no Ref.no Ref.no Ref.no Ref.no
Vs 6.4 1
3% 9.5 2
Trhe | 11.1 3
v | 12,7 4 12 15 18 19
84g | 14.3 5 (6.4 ~ 19.1 mm) (6.4 ~ 19.1 mm) | (6.4 ~ 31.8 mm) (Type 1)
54 | 15.9 6
/g | 17.5 7
3 | 19.1 8
Tr/g | 22.2 9 13 16 20
1 25.4 10 (6.4 ~ 25.4 mm) (6.4 ~ 25.4 mm) (Type 2)
1=/ 31.8 11 14 17 21
(6.4 ~ 31.8mm) (6.4 ~ 31.8 mm) {Type 3)

BN N PN e o s . DESCRIPTION ... 0¥
1 e TIB 1/4” KNIFE 1/4” 1
2 40219011 J1K 3/8 KNIFE 3/8 1
3 20 assewws JIK (1/16) KNIFE (7/16) 1
4 40219009 TR 1/2 KNIFE 1/2 1
- J15 9/16” KNIFE 9/16” 1
6 40219010 JIF5/8 KNIFE 5/8 1
7T e TIK 11/16 KNIFE 11/16 1
S J1H 3/4” KNIFE 3/4” 1
g  mmeee-- TR 7/8” KNIFE 7/8” 1

10 40219012 TR 1 ENIFE 1 1
11 40219013 JIH 1-1/4” KNIFE 1-1/4" 1
12 mmmme- FE IR PRESSER 1
13 320000 eeemaa- iR 2 WORK CLAMP CHECK, 2 1
14 0 =e----- R 3 WORK CLAMP CHECK, 3 1
15 2020200 samkees He R LATCH WORK CLAMP CHECK 1
16 0 e EME (2K) WORK CLAMP CHECK (2K) 1
17 sy R (3K WORK CLAMP CHECK (3K) 1
18 0000000 meeee-- HE B WORK CLAMP CHECK 1
| s e B B 7 3R WORK CLAMP CHECK HOLDER ASM. 1
20 0000 mmmmems- iS5 WORK CLAMP CHECK HOLDER 1
21 e sz 48 WORK CLAMP CHECK HOLDER 1




17. SPECIAL SPECIFICATIONS COMPONENTS

REFRR B IR

LARGE SIZE TYPE(FOR 70MM,120MM)
KRFHF(TOMM, 120MMA)

SWING WIDTH
22 90 A 10MMR Y

1TO0MM TYPE

SWING WIDTH 6MM TYPE
) 56 B eMMA Y

22 2324

&

-31 -




5 R He . BE

NO Note Part NO. gl Description Qty
1 41318004 WER RP_HOOK_ASM 1
2 41318005 Wi RP_BOBBLN_CASE 1
3 4130304300 AR B A HOOK SLEEVS 1
4 413514011 BRET SCREW 1/4-40 L=6 4
5 01 41312103 JE SRR R WORK CLAMP HOLDER SPACE 1
6 01 413511013 BRET SCREW M4 L=4 3
7 41312104 B2 AR UTT CLOSE_CAM_120B 1
8 41312105 JE B RS AR LIFTING PLATE 120 1
9 413511018 BEETM5 X 8 SCREW M5 L=8 2
10 41316007 SRS 58 WORK CLAMP ARM 120 1
11 41312106 AR WORK_CLAMP_CARRIER 120 1
12 01 4131600200 JE 244 (70) PRESSER FOOT 70 ASM. 1
13 40212018 s JE R A PRESSER FITTING PLATE SPING 2
14 40227003 s JER R o PRESSER FOOT HOLDER SPRING 1
15 41316003 IR 4 (70) PRESSER FOOT 70 1
16 40226008 JE A 5 A BRESSER FOOT PIN B 2
17 01 41316004 = JEIRR URETHANE PRESSER 70 1
18 01 41316005 = JEIRR PRESSER 70 (FLAT) 1
19 01 41316006 = JEIRR PRESSER70 1
20 413511029 W25 SCREW 3/32-56 1=1.9 6
21 01 402520002 J g AT HINGE SCREW D=7.94 H=2 3
22 02 41316008 = JEIAR PRESSER 6MM 1
23 02 41315003 A1 (S6) THROAT PLATE (S6) 1
24 02 41315004 &1 (K6) THROAT PLATE (K6) 1
25 03 4131600900 JE B4 (120) ASSY WORK CLAMP CHECH HOLDER I 1
26 41327018 J JEAR JRE 5L 5 WORK CLAMP CHECK HOLDER SPRING 1
27 41326035 JE A5 5 A5 WORK CLAMP CHECK SPRING SET PI 2
28 41312109 T I3 b WORK CLAMP CHECK SPRING 2
29 41316010 JE IR 82 (120) WORK CLAMP CHECK HOLDER 120 1
30 03 41316011 SRR (120) WORK CLAMP 120 1
31 04 41315005 £l (S10) THROAT PLATE (S10) 1
32 04 41312107 55 bR OIL SHIELD 10 1
33 04 4131601200 JE I (3-10) 244 WORK CLAMP HOLDER (3-10 ASSY) 1
34 41316013 & IR R (3-10) WORK CLAMP HOLDER (3-10) ASSY 1
35 41327018 S SRR JE i 3 WORK CLAMP CHECK HOLDER SPRING 1
36 40226008 S JHRI 5 5 5 A WORK CLAMP CHECK SPRING SET PI 2
37 40212018 J B EE AR WORK CLAMP CHECK SPRING 2
38 04 41316014 FE IR (35-10) WORK CLAMP (3S-10) 1
39 04 LA HEAR AL WORK CLAMP CRRIER(10X41) CL 1
40 41312108 AR (10X 41) WORK CLAMP CARRIER(10X41) 1
41 41337002 VAR ATTENTION SEAL 1
42 04 41316015 JEJHSZZ8 (10 X 41) WORK CLAMP ARM(10X41) 1
43 4131601000 e JE£H 44 WORK CLAMP CHECK HOLDER ASM

44 4131602800 & 2 WORK CLAMP CHECK HOLDER ASM

NOTE (VR -

0L eeeeer FOR PRESSER 70MM

7OMM /T Ji

02+eeeer FOR SWING WIDTH 6MM #32h % & 6MMH

03+eeeer FOR PRESSER 120MM

120MM s JI50

04--+-- FOR SWING WIDTH 10MY 23} %)% 10MM



